Choose Category

     Quick Search   Minimize
  

Product List
Coupler Packages - Case-IH Plate Coupler Package
Quantity 
 

 

 

KeyQtyPart #Description
144100-002Carriage bolt 5/16” x 3/4”, Grade 5
(Not Available)
224102-007 Nut 1/2”
34126-020 Idler bracket 1/2” Bore
420108-001Flat washer 1/2” SAE
(Not Available)
54100-117Bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
64301-434 Sprocket 5/8” Hex
74302-096 Bushing 3/4” x 1/2”
84301-435 Sprocket 7/8" Hex
96315-131 U-bolt 1/2”, for 7” x 7” bar
1044102-004Nut 5/16”
(Not Available)
114301-437 Shaft 7/8” hex
126122-006 Set collar 7/8” Hex bore
138301-215 Quick coupler
144301-426 Hanger plate
153301-432 Mounting bracket Right
1614104-040Cotter pin 1/4” x 2”
(Not Available)
1724120-012 Flange
1812120-013 Bearing 7/8” Hex bore
192301-436 Support bracket
204108-018Lock washer 3/8”
(Not Available)
214100-107Bolt 3/8” x1”, Grade 5
(Not Available)
228100-115Bolt 1/2” x 1 1/4”, Grade 5
(Not Available)
234122-000 Set collar 5/8” Hex bore
246134-035 Machine bushing
253301-433 Mounting bracket Left
2616134-013 Bushing 1 1/2” O.D. x 1” I.D. x 14 Ga.
274317-776 Chain #40 x 29 1/2”
284130-002Connector link #40
(Not Available)
291301-427 Extension bracket
3032108-021Lock washer For 8 row
(Not Available)
3048108-022Lock washer For 12 row
(Not Available)
3132102-008Nut For 8 row
(Not Available)
3148102-009Nut For 12 row
(Not Available)
3214301-431 Spacer For 8 row
3222301-432 Spacer For 12 row
3332100-130Bolt For 8 row
(Not Available)
3348100-131Bolt For 12 row
(Not Available)
341603-000Spacer kit For 8 row
(Not Available)
341603-041Spacer kit For 12 row
(Not Available)